
No.

A

COFFEE TABLE TOP
B

1

2

3

4

1

8

1

4

1.

2.

3.

4.

C

2

D

8

Assembly Instruction for

THREE PACK OCCASIONAL SET

CTOL100LTOT

Caution: Please read instructions thoroughly before unpacking assembly parts.Sharp,exposed staple tips can

cause injury,therefore,for your protection,please remove any exposed staples used in packing.

We recommend that you should assemble this product with the assistance of another person;this will make

assembly easier, and will help to eliminate damage to the product or injury to persons during assembly.

Be sure to check all packing materials carefully for small parts that may have come loose inside the carton

during shipment.

Please do not over tighten screws or bolts.

Please Put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your

newly purchased product correctly and efficiently.

PART LIST
HARDWARE LIST

PART DESC CODE.
Q'TY

NO. HARDWARE DESC

CODE. Q'TY

COFFEE TABLE LEG

END TABLE TOP

ALLEN BOLT (5/16"x 65mm)

SPRING WASHER(5/16")

FLAT WASHER (5/16"x 19mm)

ALLEN KEY(M5)

COMPLETED

END TABLE LEG

STEP : 1

MADE IN VIETNAM

PCTOLT100CTHW

STEP : 2

8 5 6 7 C

A

PCTOL100LTOT LEG1

修改记录：

5

6

7

16

2

ALLEN BOLT (5/16"x 65mm)

SPRING WASHER(5/16")

FLAT WASHER (5/16"x 19mm)

ALLEN KEY(M5)

2021年4月5日,按订单去掉描述“OAK LAWN”

2021年4月15日，阿泰验货要求把咖啡桌和茶几桌五金包分开，取消面板补件编号

2021年4月22日，MADE IN VIETNAM 移到中间，取消去掉五金、配件明细LIST后面内容，茶几扳手改为2个

5月25日，相同产品不同编号合并

8

16

8

16

(COFFEE TABLE)

(END TABLE)

PCTOLT100ETHW

8

3 2 1 4

B

D

PCTOL100LTOT LEG2

/CTRV100LTOT


